Test Report No. 7191109051-MEC15/B2-YWA dated 25 Mar 2015



Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD PSB Pte Ltd. In addition, this report is governed by the terms set out within this report.

Add value.

Choose certainty.

SUBJECT:

Fire propagation test on "Hicem Board" Fibre Cement Board material submitted by Ramco Industries Limited on 09 Mar 2015.

TESTED FOR:

Ramco Industries Limited 98A, Auras Corporate Centre Dr. Radhakrishnan Road Chennai 600004 India

DATE OF TEST:

19 Mar 2015

PURPOSE OF TEST:

To determine the Index of Performance of the material when it is exposed to the conditions of the test specified in British Standard 476 : Part 6 : 1989 + A1 : 2009 "Method of test for fire propagation for products".

The test was conducted at TÜV SÜD PSB's fire test laboratory located at No. 10 Tuas Avenue 10, Singapore 639134.





Laboratory: TÜV SÜD PSB Pte. Ltd. No.1 Science Park Drive Singapore 118221





LA-2007-0380-A LA-2007-0381-F LA-2007-0382-B LA-2007-0382-B-L LA-2007-0382-B-L LA-2007-0383-G LA-2007-0383-G FFT-2013-0002-A LA-2007-0383-G1 The results reported herein have been performed in accordance with the laboratory's terms of accreditation under the Singapore Accreditation Council - Singapore Laboratory Accreditation Scheme. Tests/Calibrations marked "Not SAC-SINGLAS Accredited" in this Report are not included in the SAC-SINGLAS Accreditation Schedule for our laboratory.

Phone : +65-6885 1333 Fax : +65-6776 8670 E-mail: testing@tuv-sud-psb.sg www.tuv-sud-psb.sg Co. Reg : 199002667R Regional Head Office:

TÜV SÜD Asia Pacific Pte. Ltd. 3 Science Park Drive, #04-01/05 The Franklin, Singapore 118223

Test Report No. 7191109051-MEC15/B2-YWA dated 25 Mar 2015



RESULTS OF TEST:

The following test results were obtained for each specimen tested:

	Sub-Indices			Index of Performance
Specimen	S ₁	S ₂	S ₃	S
A	0.4	0.2	0.2	0.8
🥍 B	0.6	0.2	0.2	1.0
С	0.3	0.0	0.1	0.4

CONCLUSION:

The test results obtained, as an average of the 3 samples tested are as follows:

Index of overall perf (Fire propagation inc Sub-index, i ₁		0.7 0.4
Sub-index, i ₂		0.1
Sub-index, i ₃	<u> </u>	0.2

REMARKS:

The test results relate only to the behaviour of the test specimens of the product under the particular conditions of test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Ye Wint Aung Associate Engineer

Ong Kian Huat Senior Associate Engineer (Fire Property) Mechanical Centre